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TEST REPORT CERTIFICATION
Applicant SMC Networks Inc
Manufacturer : MAINTEK COMPUTER
EUT Description 5GHz 802.11n 3T3R wifi module
FCCID JI5-RT359333DB5
(A) Model No. : SMC-RT359333DB5
(B) Serial No. : N/A
(C) Brand : SMC Networks, Inc.
(D) Power Supply DC 5V (Powered by Notebook PC)

Measurement Procedure Used:

FCC Rules and Regulations Part 15 Subpart C & E, Oct. 2012
(FCC CFR 47 Part 15C & E, §15.205, §15.207, §15.209 and 15.407)
AND ANSI C63.4:2003

The device described above was tested by AUDIX Technology Corporation to determine the
maximum emission levels emanating from the device. The maximum emission levels were
compared to the FCC Part 15 subpart C & E limits.

The measurement results are contained in this test report and AUDIX Technology
Corporation is assumed full responsibility for the accuracy and completeness of these
measurements. Also, this report shows that the EUT to be technically compliant with the
requirements of FCC Part 15 standards.

This report applies to above tested sample only.  This report shall not be reproduced in part
without written approval of AUDIX Technology Corporation.

Date of Test: Nov. 30 ~ Dec. 20, 2012 Date of Report:  Jan. 29, 2013

Producer: M %

(Annie Yu/Assistant Administrator)

Signatory: '@1\/ ﬁL‘

(Leon Liu/Deputy General Manager)
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1. GENERAL INFORMATION

1.1. Description of Device (EUT)

Description

Model Number
Serial Number
Brand

FCCID

Applicant

Manufacturer

Fundamental Range

Radio Technology

Data Transfer Rate

Antenna Gain

Antenna Transmit Type

Antenna Type
Date of Receipt of Sample

Date of Test

FCC ID: JI5-RT359333DB5
Page 5 of 57

5GHz 802.11n 3T3R wifi module
The frequency range of 5150MHz ~
5250MHz was tested in this report.

The frequency range of 5725MHz ~
5850MHz has been tested and the test data are
reported in other report of EM-F1010978.

SMC-RT359333DB5
N/A

SMC Networks, Inc.
JI5-RT359333DB5

SMC Networks Inc
20 Mason, Irvine, California, United States, CA
92618

MAINTEK COMPUTER
233 Jinfeng Rd., Suzhou, Jiangsu, PRC

5180MHz ~ 5240MHz and
5745MHz ~ 5825MHz

802.11a/n-HT20/n-HT40: OFDM Modulation
3T3R, (BPSK/QPSK/16QAM/64QAM)

802.11a: 6/9/12/18/24/48/54Mbps
802.11n: up to 450Mbps

1.9dBi (Peak)

802.11a: 1T1R
802.11n: 3T3R

Embedded Antenna
Nov. 23, 2012

Nov. 30 ~Dec. 20, 2012

AUDIX Technology Corporation  Report No. EM-F1010979



1.2. Data Rate Relative to Output Power

FCC ID: JI5-RT359333DB5
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NIl 802.11a (5.2GHz)

Channel Modulation D(all\t/lebisa)te (Pdogvrg;
36 BPSK 6 14.96
36 BPSK 9 14.93
36 QPSK 12 14.90
36 QPSK 18 14.88
36 16-QAM 24 14.85
36 16-QAM 36 14.81
36 64-QAM 48 14.77
36 64-QAM 54 14.72
NIl 802.11n-HT20 (5.2GHz) NIl 802.11n-HT40 (5.2GHz)
Channel| Modulation D(z?\t/lebl;)zge (Pdol\sNrﬁg Channel |Modulation D(all\t/leblgg)te (Pdogvrﬁ;
36 BPSK 6.5 14.35 38 BPSK 13.5 16.30
36 QPSK 13 14.34 38 QPSK 27 16.28
36 QPSK 19.5 14.33 38 QPSK 40.5 16.24
36 16-QAM 26 14.31 38 16-QAM 54 16.20
36 16-QAM 39 14.29 38 16-QAM 81 16.19
36 64-QAM 52 14.25 38 64-QAM 108 16.17
36 64-QAM 58.6 14.24 38 64-QAM | 1215 16.11
36 64-QAM 65 14.22 38 64-QAM 135 16.09

Remark: After confirming, chain 2 has worst perform thus we perform all test
items at chain 2.

1.3. Test Configuration for Each Test Item

802.11a | 802.11n-HT20 | 802.11n-HT40
Test Item
Data Rate for Test(Mbps)
26dB Bandwidth 6 6.5 13.5
Emission Limitations 6 6.5 135
Maximum peak output power 6 6.5 135
Power spectral density 6 6.5 13.5
Peak power Excursion 6 6.5 13.5
Frequency Stability 6 6.5 135

AUDIX Technology Corporation

Report No. EM-F1010979
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1.4. Tested Supporting System Details
1.4.1. NOTEBOOK PC
Model Number PP19S
Serial Number 8285
FCCID MCLBCM92046
BSMI ID R33002
Brand DELL
Express Card N/A
AC Adapter M/N:AD6513
DC Cord: Non-Shielded, Undetachable, 2.4m
USB Cable Non-Shielded, Detachable, 0.5m
Power Cord Non-Shielded, Detachable, 1.8m

1.5. Description of Test Facility

Name of Firm AUDIX Technology Corporation

EMC Department
No. 53-11, Dingfu, Linkou Dist.,
New Taipei City 244, Taiwan, R.O.C.

Test Site No. 8 Shielded Room &
(C8/Semi-AC) No. 53-11, Dingfu, Linkou Dist.,
New Taipei City 244, Taiwan, R.O.C.

Semi-Anechoic Chamber
No. 53-11, Dingfu, Linkou Dist.,
New Taipei City 244, Taiwan, R.O.C.

May 14, 2009 Renewal on
Federal Communication Commission
Registration Number: 90993

NVLAP Lab. Code 200077-0
TAF Accreditation No 1724

AUDIX Technology Corporation  Report No. EM-F1010979



1.6. Measurement Uncertainty
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Test Item Frequency Range Uncertainty (dB)
Conduction Test 150kHz~30MHz +1.73dB
30MHz~300MHz +2.91dB
Radiation Test
(Distance: 3m) 300MHz~1000MHz +2.74dB
Above 1GHz +5.02dB

Remark Uncertainty = kuc(y)

Test Item Uncertainty
26dB Bandwidth + 0.2kHz
Maximum output power + 0.33dBm
Power spectral density +0.13dB
Peak power Excursion +0.14dB

AUDIX Technology Corporation  Report No. EM-F1010979
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2. CONDUCTED EMISSION MEASUREMENT

2.1. Test Equipment

JI5-RT359333DB5
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The following test equipment was used during the powerline conducted emission

measurement: (No. 8 Shielded Room)

Item Type Manufacturer | Model No. | Serial No. Last Cal. | Next Cal.
1. |Test Receiver R&S ESCS30 100265 Apr. 30, 127 | Apr. 29, 13’
2. |A.M.N. R&S ESH2-Z5 100366 Mar. 26, 12’ |Mar. 25, 13’

L.I.S.N. Kyoritsu KNW-407 8-855-9 Jan. 05, 12’ | Jan. 04, 13’
2.2. Block Diagram of Test Setup
AC POWER

PULSE LIMITER

TEST RECEIVER NOTEBOOK PC
| EXPRESS CARD USB Cable

PERSONAL COMPUTER 5GHZ 802.11N 3T3R WIFI
| MODULE (EUT)
PRINTER ‘
— : POWER LINE — SIGNAL LINE

2.3. Powerline Conducted Emission Limit [§15.207, Class B]

Frequency

Maximum RF Line Voltage

Quasi-Peak Level Average Level
150kHz ~ 500kHz 66 ~ 56 dBuV 56 ~ 46 dBuV
500kHz ~ 5MHz 56 dBuV 46 dBuV
5MHz ~ 30MHz 60 dBuV 50 dBuV
Remark: 1.

If the average limit is met when using a quasi-peak detector, the

EUT shall be deemed to meet both limits and measurement with

the average detector is unnecessary.
. The lower limit applies at the band edges.

AUDIX Technology Corporation

Report No. EM-F1010979



2.4.

2.5.

2.6.

FCC ID: JI5-RT359333DB5
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Operating Condition of EUT

2.4.1. Setup the EUT and simulator as shown on 2.2.
2.4.2. Turn on the power of all equipment.

2.4.3. The Notebook PC was running test software “RT3593QA” to set EUT (5GHz
802.11n 3T3R wifi module) on transmitting and receiving during all testing.

Test Procedure

The EUT (link Notebook PC) was placed on the table which was above the ground by
80cm and Notebook PC’s adapter’s power cord connected to the AC mains through an
Artificial Mains Network (A.M.N.). This provided a 50 ohm coupling impedance for
the measuring equipment.  (Please refer to the block diagram of the test setup and
photographs.)

Both sides of A.C. line were checked for maximum conducted interference. In order
to find the maximum emission, the relative positions simulators of the interface cables
should be manipulated according to ANSI C63.4-2003 regulation during conducted
measurement.

The bandwidth of the R&S Test Receiver ESCS30 was set at 9kHz.
The frequency range from 150kHz to 30MHz was checked.
All the final readings from Test Receiver were measured with the Quasi-Peak detector

and Average detector. Remark: If the Average limit is met when using a Quasi-Peak
detector, the Average detector is unnecessary)

Powerline Conducted Emission Measurement Results

PASSED.
(All the emissions not reported below are too low against the prescribed limits.)

EUT was performed during this section testing and all the test results are attached in
next pages.

EUT 5GHz 802.11n 3T3R wifi module M/N SMC-RT359333DB5
Test Date Dec. 20, 2012 Temperature 25 Humidity 52

Reference Test Data Neutral # 2, Line # 1

AUDIX Technology Corporation  Report No. EM-F1010979
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AUDIX TECHHOLOGY Corp. EMC Department
A U D IX Ho.53-11, Dinfu, Linkou Dist. ,Hew Taipei

City 244, Taiwan R.0.C.

Tel :4886-2-26092133  Fax:+886-2-26099303

Email :emclaudixtech. com

Data: 2 File: D:test data’REPORT'WCTIM 12 11X0CC 1M1211260-C-D.EMG (2)
IE“]Le'\.rezl (dBuv) Date: 2012-12-20
70

FCC 15B-
6 ‘R\—__ T CC15B-B
CLA B (AV

40
30
20
10 1 E[
00.15 0.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Site no. : Ho.8 Shielded Room Data no. @ 2
Dis. / &nt. : ESH2-75 366 Ant. pol. : NEUTRAL
Limit : FCC 15B-B
Env. / Ins. @ 25%%C / 52% ESCS (265) Engineer : Jack Wu
EUT : SMC-RT359333DB5
Power Rating : 120Wac/60Hz
Test Mode : OPERATING
AN . Cable Emission
Freq. Factor Loss Reading Level Limits Margin FRemark

(MHz) (dB) (dB) (dBuv)  (dBpv)  (dBuv)  (dB)

1 8.175 .18 o.e4 24.81 24.95 54.72 29.77  Average
2 8.175 .1 e.e1 329.82 39.96 6d4.72 24.76 QP

3 9.230 ©0.106 0.4 1l6.66 16.80 52.44 35.64  Average
4 8.239 .10 0.4 27.62 27.76 62.44 34.68 QP

5 9.499 .12 e.e4 24.81 24.97 46.81 21.&4  Average
6 9.499 ©9.12 0.1 33.80 33.96 56.81 22.65 QP

7 9.914 .19 0.6 15.72 15.96 46.08 30.8d  Average
8 9.914 ©.19 8.5 23.98 24.22 56.90  31.78 QP

9 2.839 ©.20 .10 15.67 15.97 46.08 30.93  Average
16 2.839 .20 0.0 22,84 22.34 56.886 33.e6 QP
11 7.818 ©.27 .17 16.45 16.89 50.98 33.11  Average
12 7.818 ©.27 ©.17 23.24 23.68 60.80 36.32 QP

Remarks: 1. Emission Level= AMN Factor + Cable Loss + Reading.
2. If the average limit is met when useing a quasi-peak detector,
the EUT shall be deemed to meet both limits and measurement
with average detector is unnecessary.

AUDIX Technology Corporation  Report No. EM-F1010979
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AUDIX TECHHOLOGY Corp. EMC Department
A U D IX Ho.53-11, Dinfu, Linkou Dist. ,Hew Taipei

City 244, Taiwan R.0.C.

Tel :4886-2-26092133  Fax:+886-2-26099303

Email :emclaudixtech. com

Data: 1 File: D:test data’REPORT'WCTIM 12 11X0CC 1M1211260-C-D.EMG (2)
IE“]Le'\.rezl (dBuv) Date: 2012-12-20
70

FCC 15B-
6 ‘R\—__ T CC15B-B
CLA B (AV

40
30 1
20
10
00.15 0.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Site no. : Ho.8 Shielded Room Data no. @ 1
Dis. / &nt. : ESH2-75 366 Ant. pol. : LINE
Limit : FCC 15B-B
Env. / Ins. @ 25%%C / 52% ESCS (265) Engineer : Jack Wu
EUT : SMC-RT359333DB5
Power Rating : 120Wac/60Hz
Test Mode : OPERATING
AN . Cable Emission
Freq. Factor Loss Reading Level Limits Margin FRemark

(MHz) (dB) (dB) (dBuv)  (dBpv)  (dBuv)  (dB)

1 8.169 .10 ©.84 26.97 27.11 54.99 27.88 Average
2 9.169 ©.1¢ o.e4 48.36 40.50 64.99 24.49 QP
3 8.2 .10 o.e4 15.72 15.86 51.12 35.26  Average
4 8.270 .10 0.4 27.16 27.24 61.12 33.88 QP
5 9.481 ©.12 ©.81 28.68 28.76 46.32 17.56  Average
6 9.481 ©.12 0.4 36.76 36.92 56.32 19.48 QP
7 8.e51 .15 o.e4 21.33 21.52 46.08 24.48  Average
8 @.651 .15 e.e4 29.54 29.73 56.00 26.27 QP
9 2.285 ©.20 ©0.09 1942 19.71 46.08 26.29  Average
16 2.285 ©.20 0.9 25.46 25.75 56.00 30.25 QP
11 7.728  ©.27 ©.17 14.49 14.84 58.8@ 35.16 Average
12 7.728 ©.27 @.17 22.56 13.00 60.00 37.00 QP

Remarks: 1. Emission Level= AMN Factor + Cable Loss + Reading.
2. If the average limit is met when useing a quasi-peak detector,
the EUT shall be deemed to meet both limits and measurement
with average detector is unnecessary.

AUDIX Technology Corporation  Report No. EM-F1010979



3. RADIATED EMISSION MEASUREMENT

3.1. Test Equipment

FCC ID: JI5-RT359333DB5

Page 13 of 57

The following test equipment was used during the radiated emission measurement:
3.1.1. For Frequency Range 30MHz~1000MHz (at Semi-Anechoic Chamber)

Item Type Manufacturer | Model No. | Serial No. | Last Cal. Next Cal.
1. |Spectrum Analyzer Agilent E4446A |US44300366|Aug. 08, 12’ | Aug. 06, 13’
2. |Test Receiver R&S ESCS30 100338 | Jul. 04,12’ | Jul. 03, 13’
3. |Amplifier HP 8447D [2944A06305| Feb. 13, 12° | Feb. 12, 13’
4 [Biconical Antenna | cHAse | VRO 1260 [ Mar. 03, 12 | Mar. 02, 13
5. |Log Periodic Schwarzbeck UHALP9L 0810 Mar. 03, 12’ | Mar. 02, 13’

Antenna 08-A
3.1.2. For Frequency Above 1GHz (at Semi-Anechoic Chamber)

Item Type Manufacturer | Model No. | Serial No. | Last Cal. Next Cal.
1. |Spectrum Analyzer Agilent E4446A |US44300366|Aug. 08, 12’ | Aug. 06, 13’
2. |Amplifier HP 8449B |3008A02678| Mar. 07, 12’ | Mar. 06, 13’
3. |Horn Antenna EMCO 3115 9609-4927 | Jul. 05, 12° | Jul. 04, 13’
4. |Horn Antenna EMCO 3116 2653 Oct. 15,12’ | Oct. 14, 13’
5. |Signal Generator HP 83732B |US34490489| May 16, 12’ | May 15, 13’

3.2. Test Setup

3.2.1. Block Diagram of connection between EUT and simulators

AC SOURCE <—

NOTEBOOK PC

EXPRESS CARD

\ \ USB Cable

5GHZ 802.11N 3T3R WIFI
MODULE (EUT)

AUDIX Technology Corporation

Report No. EM-F1010979
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3.2.2. Semi-Anechoic Chamber (3m) Setup Diagram for 30-1000MHz

ANTENNA TOWER

— ANTENNA ELEVATION VARIES FROM 1m TO 4m

3 METERS

EUT

0.8m
TURN TABLE

GROUND PLANE

ﬂ TEST EQUIPMENT

3.2.3. Semi-Anechoic Chamber (3m) Setup Diagram for above 1GHz

ANTENNA TOWER

[Iil ANTENNA ELEVATION VARIES FROM 1Im TO 4m

EUT

3m

0.8m

TURN TABLE

GROUND PLANE

— TEST EQUIPMENT

AUDIX Technology Corporation  Report No. EM-F1010979
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3.3. Radiated Emission Limits
3.3.1. Limits for §15.209

FREQUENCY DISTANCE FIELD STRENGTHS LIMITS
MHz Meters uV/m dBuV/m

30 ~ 88 3 100 40.0

88 ~ 216 3 150 43.5

216 ~ 960 3 200 46.0

Above 960 3 500 54.0
Above 1000 3 74.0 dBuV/m (Peak)

54.0 dBuV/m (Average)

Remark (1) Emission level (dBuV/m) = 20 log Emission level (uV/m)

(2) The tighter limit applies at the edge between two frequency bands.

(3) Distance refers to the distance in meters between the measuring
instrument antenna and the closed point of any part of the device or
system.

(4) The limits in this table are based on CFR 47 Part 15.205(a)(b) and Part
15.209 (a).

(5) The over 1GHz limit, FCC limit is used based on CFR 47 Part 15.35 (b)
and Part 15.205(b) & Part 15.209(e) and Part 15.207(c).

3.3.2. Limits for §15.407(b)(1)

Pursuant to 15.407(b)(1), all emissions outside of 5150-5350MHz shall not
exceed an EIRP of -27dBm/MHz, where -27dBm/MHz equal to 68.2dBuV/m
at 3m.

3.4. Operating Condition of EUT
3.4.1. Setup the EUT (5GHz 802.11n 3T3R wifi module) via Notebook PC and
simulator as shown on 3.2.
3.4.2. To turn on the power of all equipments.
3.4.3. The EUT was set the Notebook PC using test program “RT3593QA”.

3.4.4. The EUT supports 802.11a/n-HT20/n-HT40 modes, we performed pre-scan high,
middle, low channels for each mode for spurious emission and listed the worst
channel of each mode in test report.

The worst channel of each mode as following:

Mode Type of Network Channel
1. NIl 802.11a (5.2GHz) CH 36
2. NIl 802.11n-HT20 (5.2GHz) CH 36
3. | NII802.11n-HT40 (5.2GHz) CH 38

AUDIX Technology Corporation  Report No. EM-F1010979
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3.5. Test Procedure

The EUT and its simulators were placed on a turn table which was 0.8 meter above the
ground. The turn table rotated 360 degrees to determine the position of the
maximum emission level. EUT was set 3 meters away from the receiving antenna
which was mounted on a antenna tower. The antenna moved up and down between 1
to 4 meters to find out the maximum emission level. Broadband antenna such as
calibrated biconical and log-periodical antenna or horn antenna were used as a
receiving antenna.  Both horizontal and vertical polarization of the antenna were set
on measurement. In order to find the maximum emission, all of the interface cables
were manipulated according to ANSI C63.4-2003 regulation.

The resolution bandwidth and video bandwidth of test spectrum analyzer is 1MHz for
peak detection (PK) at frequency above 1GHz.

The resolution bandwidth of test spectrum analyzer is 1IMHz and the video bandwidth
is 10Hz for average detection (AV) at frequency above 1GHz.

The frequency range from 30MHz to 40GHz (Up to 10™ harmonics from fundamental
frequency) was checked. 30MHz to 1000MHz was measured with Quasi-Peak
detector. Pursuant to ANSI 4.2.2, peak detector is an alternate option for frequency
from 30MHz to 1000MHz.

Above 1GHz was measured with peak and average detector. For frequency from
2.68GHz to 40GHz, we checked it in 1 meter distance and with a shorter cable 2 meter
instead of original’s. There is no signal exist.

AUDIX Technology Corporation  Report No. EM-F1010979



FCC ID: JI5-RT359333DB5

Page 17 of 57
3.6. Test Results
PASSED.
(All emissions not reported for there is no emission be found.)
EUT 5GHz 802.11n 3T3R wifi module M/N SMC-RT359333DB5

Test Date Dec. 11,2012  Temperature 25 Humidity 61%
For Frequency Range 30MHz~1000MHz:

The EUT with following test modes were performed during this section testing and all
the test results are listed in section 3.6.1.

Reference Test Data
Mode | Type of Network | Channel | Frequency | Test Mode : -
Horizontal | Vertical
NIl 802.11a .
. CH 36 Transmit #13 #14
1 (5.2GH2) 5180MHz
NII
2. 802.11n-HT20 | CH 36 5180MHz Transmit #13 #14
(5.2GHz)
NII
3. 802.11n-HT40 | CH 38 5190MHz Transmit #13 #14
(5.2GHz)

* Above all final readings were measured with Quasi-Peak detector.

For Frequency above 1GHz:
The EUT with following test modes were performed during this section testing and all
the test results are listed in section 3.6.2.

Reference Test Data
Type of Test . X
Mode Network Channel | Frequency Mode Horizontal Vertical
Peak [Average| Peak | Average
NIl 802.11a
. CH 36 #16 #9 | #15 #3
1 (5.2GH2) 5180MHz
NIl
2. |802.11n-HT20| CH 36 | 5180MHz Transmit #16 #9 #15 #3
(5.2GHz)
NIl
3. 1802.11n-HT40| CH 38 | 5190MHz #16 #9 | #15 #3
(5.2GHz)

Note: 1. Above all final readings were measured with Peak and Average detector.
2. The emissions (up to 40GHz) not reported for there is no emission be found.

AUDIX Technology Corporation  Report No. EM-F1010979



FCC ID: JI5-RT359333DB5
Page 18 of 57

For Restricted Bands:

The EUT was tested in restricted bands and all the test results are listed in section
3.6.3. (The restricted bands defined in part 15.205(a))

Reference Test Data
Mode | Type of Network [Channel | Frequency | Test Mode ; ;
Horizontal Vertical
NIl 802.11a .
) CH 36 Transmit #3,#4 #1,#2
1 (5.2GHz) 5180MHz
NI
2. 802.11n-HT20 | CH 36 5180MHz Transmit #3,#4 #1,#2
(5.2GHz)
NIl
3. 802.11n-HT40 | CH 38 5190MHz Transmit #3,#4 #1,#2
(5.2GHz)

AUDIX Technology Corporation  Report No. EM-F1010979



3.6.1. Frequency Range 30-1000MHz

NI 802.11a (5. 2GHz) Transmit, Frequency: 5180MHz

FCC ID: JI5-RT359333DB5
Page 19 of 57

Site no. A/C Chamber Data no. 13
B, ST 3m  VBA6lO6A/UHALPS108A Ant. pol HORIZONTAL
Limit BCe: BART-15E
Env. / Ins. E4446RA 25*C/61% Engineer Johnny Hsueh
EUT SMC-RT359333DB5
Power Rating OIC: 5%
Test Mode 802.11a (Tx5180MHz)
Ant. Cable Emission
Freq Factor Loss Reading Level Limits Margin Remark
(MHzZ) (dB/m) (dB) (dBuv) (dBuv/m) (dBuv/m) (dB)
1 55.220 14.39 1.50 12.64 28.53 40.00 B in B 7 A o712
2 200.3720 22.08 300 TO-16 35.24 43.50 8.26 QP
3 299.660 26.77 3.90 6.9 Sl 46.00 8.43 QP
4 501.420 18.95 Brig2 2.35 27.83 46.00 18.17 QP
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.
Site no. A/C Chamber Data no. 14
D5, o St 3m  VBAG106A/UHALP2108A Ant. pol VERTICAL
Timit BCE: BART-15E
Env. / Ins. E4446RA 25*C/61% Engineer Johnny Hsueh
EUT SMC-RT359333DB5
Power Rating T 5%
Test Mode g02.11a (Tx5180MHz)
Ant. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dBuv) (dBuv/m) (dBuv/m) (dB)
g} 35.820 22.49 B .2 S | 36.79 40.00 3.21 QP
2 199.750 22.09 3.00 1.83 26.91 43.50 16.59 QP
3 299.660 26.77 3.90 -0.66 30.01 46.00 15.99 QF
4 501.420 18.95 S 2 513 30.61 46.00 15.39 QP
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official

limit are not reported.

AUDIX Technology Corporation
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NIl 802.11n- HT20 (5.2GHz), Transmit, Frequency: 5180MHz

FCC ID: JI5-RT359333DB5

Site no. A/C Chamber Data no. 13
BS.. . R 3m  VBAG106A/UHALPS103A Ant. pol. HORIZONTAL
Timit BCE: BART-15E
Env. / Ins. E4446A 25*C/61% Engineer Johnny Hsueh
EUT SMC-RT359333DB5
Power Rating DC 5V
Test Mode g802.11n (Tx5180MHz)
Ant. Cable Emission
Freq Factor Loss Reading Level Limits Margin Remark
(MHZ) (dB/m) (dB) (dBuV) (dBuv/m) (dBuv/m) (dB)
1 55:220 14.39 Fonimeld - Dl B8 27.07 40.00 2t S0P,
P 200.720 22.08 300 588 30.96 43 _50 12.54 QP
3 2949660 26277 3:90 1.86 253 46.00 Tl T QP
4 501420 18-85 6_52 4_32 29.80 46.00 TeLI 0P
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

2. The emission levels that are 20dB below the official
limit are not reported.

Page 20 of 57

Site no. A/C Chamber Data no. 14
D5, o St 3m  VBAG106A/UHALP2108A Ant. pol VERTICAL
Limit FCE: BART-15C
Env. / Ins. E4446R c/el% Engineer Johnny Hsueh
EUT SMC-RT359333DB5
Power Rating D5V
Test Mode B02.11n (Tx5180MHz)
Ant. Cable Emission
Freq Factor Loss Reading Level Limits Margin Remark
(MHzZ) (dB/m) (dB) (dBuv) (dBuv/m) (dBuv/m) (dB)
1 SITng26 22040 1.20 13.982 37.60 40.00 2.40 QP
2 200.720 22.08 3.00 1.9 26.57 43.50 16:03 QP
3 501.420 18.95 .52 5.23 3031 4¢.00 35:220: 0B
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

limit are not reported.

2. The emission levels that are 20dB below the official

AUDIX Technology Corporation
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NIl 802.11n- HT40 (5.2GHz), Transmit, Frequency: 5190MHz

FCC ID: JI5-RT359333DB5

Page 21 of 57

Site no. A/C Chamber Data no. 13
Dis. / AEnt. 3m  VBAGl06A/UHALPI108A Ant. pol. HORIZONTAL
Limit FCC PART-15C
Env. / Ins. E4446A 25*C/61% Engineer Johnny Hsueh
EUT SMC-RT359333DB5
Power Rating D5V
Test Mode 802.11nd40 (Tx5190MHZz)
Ant. Cable Emission
Freq Factor Loss Reading Level Limits Margin Remark
(MHzZ) (dB/m) (dB) (dBuv) (dBuv/m) (dBuv/m) (dB)
1 58.130¢ 12.43 1.60 17.4¢ 32.49 40.00 35l S0P
2 200.3720 22.08 3.00 9.85 34.93 43.50 8.57 QP
3 299.660 26.77 3.90 6.62 37.29 46.00 STl S OP
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.
Site no. A/C Chamber Data no. 14
Dis. / Ant. 3m  VBAG6106A/UHALPS108A Ant. pol VERTICAL
Limit BCE: BART-I15E
Env. / Ins. E4446A 25*C/61% Engineer Johnny Hsueh
EUT SMC-RT359333DB5
Power Rating DIC: 5W
Test Mode 802.11n40 (Tx5190MHz)
Ant. Cable Emission
Freq Factor Loss Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dBuv) (dBuv/m) (dBuv/m) (dB)
1: 30820 22040 1.20 13.42 37.10 40.00 280 QP
2 200.3720 22.08 3.00 2.25 27.33 43.50 TeL AT - QP
3 299.660 26.77 3.90 (=53 31.20 46.00 14.80 QP
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

limit are not reported.

2. The emission levels that are 20dB below the official

AUDIX Technology Corporation  Rept
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FCC ID: JI5-RT359333DB5
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3.6.2. Above 1GHz Frequency Range Measurement Results

NI 802.11a (5.2GHz), Transmit, Frequency: 5180MHz

Site no. 2/C Chamber site

H Data no.
Dis. / Ant. : 3m 3115(4927) Ant. pol.
Limit : FCC PART-15C (1G-PE)
Env. / Ins. : E4446Lh 25%C/61l% Engineer
EUT : SMC-RT359333DB5
Power Rating : DC 5V
Test Mode : B02.11a (Tx>180MH=z)
Znt. Cable Emission
Freq. Factor Loss Reading Level Limits
(MHz) (dB/m) (dB) (dBuvV) (dBuV/m) (dBpv/m)
1 3778.000 34.31 10.06 13.354 37.91 74.00

1.
2.

Bemarks: Emission Level=

limit are not reported.

16
HORIZONTAL

: Johnny Hsueh

Margin Remark
(dB)
16.0% Peak

Zntenna Factor + Cable Los=s + Reading.
The emission levels that are 20dB below the official

3. All emissions are in compliance with both 15.209 and 15.407(b)(1).

Site no. A/C Chamber

Data no.
Dis. / Ant. 3m 3115(4927) Ant. pol
Timit FCC. PART— 13' (1G—-AV)
Env. / Ins. E4446A 25*C/61% Engineer
EUT SMC-RT359333DB5
Power Rating OIC: 5%
Test Mode 802.11la (TxS180MHz)
Ant. Czable Emission
Fredq. Factor Loss Reading Level Limits
{MHz) (dB/m) (dB) (dBuv) (dBuv/m) (dBuv/m)
1 5778.000 34.321 10.06 4.54 48.91 54 .00

Remarks: 1. Emission Level=

limit are not reported.

o

=

HORIZONTAL

Johnny_Hsueh

Mzrgin Remark
(dB)

Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official

3. All emissions are in compliance with both 15.209 and 15.407(b)(1).

AUDIX Technology Corporation
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FCC ID: JI5-RT359333DB5
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15
VERTICAL

: Johnny Hsueh

NI 802.11a (5.2GHz), Transmit, Frequency: 5180MHz
Site no. : A/C Chamber site Data no.
Dis. / Bnt. : 3m 3115(4%27) Ant. pol.
Limit : FCC PART-13C (1G-PE)
Env. / Ins. : E4446A 25%C/61% Engineer
EOT : SMC-RT359333DB5
Power Rating : DC 5V
Test Mode : BD2.11la (Tx5180MH=z)
&Znt. cCable Emission
Freq. Factor Loss Reading Level Limits
(MH=z) (dB/m) (dB) (dBpV) (dBpV/m) (dBpvV/m)
1 5778.000 34.31 10.06 12.&8 37.05 74.00

Margin Remark
(dB)
16.35 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading-
2. The emission levels that are 20dB below the official
limit are not reported.
3. All emissions are in compliance with both 15.209 and 15.407(b)(1).
Site no. A/C Chamber Data no. 3
Dis. / Ant. 3m 3115(4827) ANt. pol VERTICAL
Limit FCE PART-15C " (1G=AV)
Env. / Ins. E4446A 25*C/61% Engineer Johnny Hsueh
EUT SMC-RT359333DB5
Power Rating DIC: 5%
Test Mode 802.11la (Tx5S180MHz)
Ant. Cable Emission
Freq Factor Loss Reading Level Limits Margin Remark
(MHZ) (dB/m) (dB) (dBuV) (dBuv/m) (dBuv/m) (dB)
1 5773000 34.31 10.06 3.72 48.09 54.00 5.91 Average

Emission Level=

limit are not reported.

Antenna Factor + Cabkle Loss + Reading.
2. The emission levels that are 20dB below the official

3. All emissions are in compliance with both 15.209 and 15.407(b)(1).

AUDIX Technology Corporation

Report No. EM-F1010979



FCC ID: JI5-RT359333DB5

NII 802.11n-HT20 (5.2GHz), Transmit, Frequency: 5180MHz

Site no.

&/C Chamber site

Dis. / Ant. : 3m  3115(4927)
Limit : FCC PART-13C (1G-PE)
Env. / Ins. : E4446A 25%C/61%
EUT : SMC-RT359333DB5
Power Rating : DC 5V

Te=st Mode

ant. Cable
Freq. Factor Loss Reading
(MH=z) {(dB/m) (dB) {dBuv)
1 5788.000 34.32 10.06 20.45
Eemarks: 1. Emission Level=
2.

802.11n (Tx3180MH=z)

limit are not reported.

le

Data no. :
: HORIZONTAT

A2nt. pol.

Engineer =

Johnny Hsueh

Emission
Level Limits Margin Remark
{(dBpV/m) (dBpv/m) (dB)
64.83 T74.00 9.17 Peak

Antenna Factor + Cable Loss + Reading.
The emission levels that are 20dB below the official

3. All emissions are in compliance with both 15.209 and 15.407(b)(1).

Site no.

Dis. / Ant.

A/C Chamber
3m 3115(4927)

Data no. z: =5
Ant. HORIZONTAL

Engineer Johnny Hsueh

Emission

Level Limits Margin Remark
(dBuv/m) (dBuv/m) (dB)
50.83 54.00 =Sk |

H=l
<
M
h
V]
Q
M

Timit SMC-RT359333DB5
Env. / Ins. E4446RA 25*C/61%
EUT D3GN& WIFICARD 5G V2
Power Rating DIC: 5W
Test Mode B02.11n (Tx5180MHz)
Ant. Cable
Freq Factor Loss Reading
(MHZ) (dB/m) (dB) (dBuv)
1 5788.000 34.32 10.06 6.45
Remarks: 1. Emission Level= Antenna

limit are not reported.

Factor + Cable Loss + Reading.

The emission levels that are 20dB below the official

3. All emissions are in compliance with both 15.209 and 15.407(b)(1).

Page 24 of 57
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NII 802.11n-HT20 (5.2GHz), Transmit, Frequency: 5180MHz

S3ite no.
Dis. / BAnt.

&/C Chamber site
am 3115 (4927)

Limit FCC PART-13C (1G-PE)
Env. / Ins. E4446R 25%C/61%
EOUT SMC-RT359333DB5

Power Rating D S5V

Test Mode 802.11n (Tx5180MH=)

ant. Cable
Freq. Factor Loss Reading
(MH=z) (dB/m) (dE) (dBpvV)

15
VERTICAL

Data no.
Ant. pol.

FCC ID: JI5-RT359333DB5
Page 25 of 57

Engineer : Johnny Hsueh

Emission
Level
{dBuv/m)

Limits
(dBpV/m) (dB)

Margin Remark

34.31 10.0& 15.94

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading-
2. The emission levels that are 20dE below the official

limit are not reported.

3. All emissions are in compliance with both 15.209 and 15.407(b)(1).

5ite no. : A/C Chamber

Dis. / Ant. : 3m 3115(4%927)
Limit : SMC-RT359333DB5

Env. / Ins. E4446A 25*C/61%

EUT : D3GN& WIFICARD 5G V2
Power Rating DIC: 5%

Test Mode 802.11ln (TxS180MHz)

Ant. Cable
Factor Loss
(dB/m) (dB)

Reading
(dBuv)

Data no. e =
ANt. pol. VERTICAL
Engineer Johnny Hsueh

Emission
Level
(dBuv/m)

k

Limits Margin Remar
(dBuv/m) (dB)
54.31 54 .00 3.69 Avera

limit are not reported.

Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official

3. All emissions are in compliance with both 15.209 and 15.407(b)(1).

AUDIX Technology Corporation
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FCC ID: JI5-RT359333DB5

NII 802.11n-HT40 (5.2GHz), Transmit, Frequency: 5190MHz

Page 26 of 57

Site no. : A/C Chamber site Data no. : 1&
Dis. / Ant. : 3m 3115 (4927) Ant. pol. : HORIZONTAL
Limit : FCC PART-13C (1G-PE)
Env. / Ins. : E4446A 25%C/61% Engineer : Johnny Hsueh
EUT : SMC-RT359333DB5
Power Rating : DC 5V
Test Mode : 802.11n40 (Tx51SO0OMHE=)
&Znt. cCable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MH=z) (dB/m) (dB) (dBpV) (dBpV/m) (dBp¥/m) (dB)
1 5784.000 34.31 10.06 16.44 60.81 74.00 13.19 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading-
2. The emission levels that are 20dE below the official

limit are not reported.

3. All emissions are in compliance with both 15.209 and 15.407(b)(1).

Site no. A/C Chamber Data no. 9
Dis. / Ant. 3m 3115(4827) ANt. pol HORIZONTAL
Limit SMC-RT359333DB5
Env. / Ins. E4446A 25*C/61% Engineer Johnny Hsueh
EUT D3GNE WIFICARD 5G V2
Power Rating DIC: 5%
Test Mode 802.11n40 (TxS51S0MHz)
Ant. Cable Emission
Freq Factor Loss Reading Level Limits Margin Remark
(MHZ) (dB/m) (dB) (dBuV) (dBuv/m) (dBuv/m) (dB)
1 5784.000 34.31 10.06 =15 50.52 54 .00 3.48 Average !
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

The emission levels that are 20dB below the official
limit are not reported.

3. All emissions are in compliance with both 15.209 and 15.407(b)(1).
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FCC ID: JI5-RT359333DB5

NII 802.11n-HT40 (5.2GHz), Transmit, Frequency: 5190MHz

Page 27 of 57

Site no. : A/C Chamber =site Datza no- @ 15
Dis. / Aant. : 3m 3115(4927) ant. pol. : VERTICAL
Limit : FCC PART-15C (1G-FE)
Env. / Ins. : E44464 25*%C/61% Engineer : Johnny Hsueh
EOT : ISMC-RT359333DB5
Power Rating : DC 5V
Test Mode : 802.11n40 (Tx51S0OMHE=)
&Znt. cCable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MH=z) (dB/m) (dB) (dBpV) (dBpV/m) (dBp¥/m) (dB)
1 5784.000 34.31 10.06 17.69 62.06 T74.00 11.94 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.-
2. The emission levels that are 20dE below the official

limit are not reported.

3. All emissions are in compliance with both 15.209 and 15.407(b)(1).

Site no.
| 3
Limit
Env. /
EUT
Power Rati
Test Mode

Ant.

ENS:.

A/C Chamber

: 3m 3115(4927)
SMC-RT359333DB5
E4446A 25*C/61%
D3GN6 WIFICARD 5G V2

Data no. iy
ANE. pol VERTICAL
Engineer Johnny_Hsueh

Emission

ng DC 5V
802.11nd40 (Tx5190MHZzZ)
Ant. Cable
d- Factor Loss Reading
Z) (dB/m) (dB) (dBuv)
000 34.31 10.06 56

Level Limits Margin Remark
(dBuv/m) (dBuv/m) (dB)
50.04 54.00 3.96

Remarks: 1.

Emission Level=

limit are not reported.

Antenna Factor + Cable Loss + Reading.
The emission levels that are 20dB below the official

3. All emissions are in compliance with both 15.209 and 15.407(b)(1).
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3.6.3. Restricte
Date of Test

d Bands Measurement Results
Dec. 11, 2012

EUT

5GHz 802.11n 3T3R wifi module

Test Mode

FCC ID: JI5-RT359333DB5
Page 28 of 57

Temperature 25

Humidity 61

NIl 802.11a (5.2GHz), Transmit, Channel: 36, Frequency: 5180MHz

AUDIX J
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FCC ID: JI5-RT359333DB5
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Date of Test Dec. 11, 2012 Temperature 25

EUT 5GHz 802.11n 3T3R wifi module Humidity 61

Test Mode NIl 802.11a (5.2GHz), Transmit, Channel: 36, Frequency: 5180MHz
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FCC ID: JI5-RT359333DB5
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Date of Test Dec. 11, 2012 Temperature 25

EUT 5GHz 802.11n 3T3R wifi module Humidity 61

Test Mode NIl 802.11n-HT20 (5.2GHz), Transmit, Channel: 36, Frequency:
5180MHz

] ALY TECHNOLOGY Coep. EMC Leboratory
'."q' U D | K No$3-11, Tie-fu Temn, Liz-kou Hydeng, Taipei
Connty, Tabwan L OC. Poat Code 24443
Tel=888-2- 260021k Fau =B56.-2- 2609002
Enza] neme { riemne com e

Dt 3 [File: Dowhars DOC johery-2000 1 M1TH 205260 240G FOCLMDhneg 2 48
Lewwl (dBu'sim)
107 E;
—
i

1
L peemamucdopy
= S

iy

Eo 1S RS St e

] WA, #14d. B 140, (5]
Fraguancy [MHz)
Iite no. + AJo chamber Date no. % 3
Dis. / Amt. 311514527 Ant. pel. | HORIZONTAL
Limit i roc PRAI=-1 [1F=FK]
Env, [ Ina, 1 Ed44&€a 2S5-Of1% Enginser 1 Johany Hsoneh
f ¢ SMC-RT359333DB5
Pewas Rating @ DC SV
Test Mode i B02.11n (TeS1EOMME)
Ant. Cable Emizaicn
Foeg. Fastor Loss Reading Laval Limits MHargin Pesack
[HMz) {dafmj (dB) [dBsv) (dBu¥/m) (dBuV/m) (d8)

T4 .00 =17.57 Feak
+ Cable Loas + Reading.
The smission levels that 48 below the cfificial
limit are mob reported.

] ALY TECHNOLOGY Coep. EMC Leboratory
U D | K No$3-11, Tie-fu Temn, Liz-kou Hydeng, Taipei
Comnty, Tewan RO.C. Post Code 24443

Tel=§88-2-28002 188 Faou =B84
Enss] cieme f reme. com. 1w

e & [File: Dowhars DOC johery-2000 1 M1TH 205260 240G FOCLMDhneg 2 48
Larenl (dBut'im)
107
i
"
f "
II !
I|
. ,[n:n: PRAT-182 1544
L 7 L,-._p&
] WA, #14d. B 1180, (5]
Fraguancy [MHz)
Iite no. 3 Date no. 4
Dis. / ARt. H Ant. pol. | HORIZONTAL
Limit i FoC PAAT [1F=RA¥]
Env, [ Ina. 1 E44&&A 1% Enginser 1 Johany Hsoneh
EET * SMC-RT359333DB5
Pewas Rating @ DC SV
Test Mode i B02.11n (TeS1EOMME)
Ant. Cable Emizaicn
Foeg. Fastor Loss Reading Laval Limits MHargin Pesack
[HMz) {dafmj (dB) [dBsv) (dBu¥/m) (dBuV/m) (d8)
SE 54 .00 Avarage
54 .04 Average
54 .00 Average

+ Cable Loas + Reading.
CdB below cthe official
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Date of Test

EUT

Test Mode

FCC ID: JI5-RT359333DB5
Page 31 of 57

Dec. 11, 2012 Temperature 25

5GHz 802.11n 3T3R wifi module Humidity 61

NIl 802.11n-HT20 (5.2GHz), Transmit, Channel: 36, Frequency:
5180MHz

AUDIX S it tiyarsingd sl st

Comnty, Tewan RO.C. Post Code 24443
Tel=888-2- 260021k Fau =B56.-2- 2609002
Enza] neme { riemne com e

Iite no.
pia. / Ant.
Limie

Env, / Ina,
=T

Pewas RaTing
183T Mode

Freq.
MMz}

[ ) [File: Dowhars DOC johery-2000 1 M1TH 205260 240G FOCLMDhneg 2 48

. The smissisn levels that
limit are mob reported.

"r

Lavwl {dButim)

~

— o — iFEE‘!_‘.T".F_@

U s [TF: ) #148. HiE 180, 300
Fragusncy (MHz)
A/C Chamber Date ne. & 1

311344%37) Ant. pel. @ YERTICAL
rec pRal=-1 [1F=FK]
E448ER Z5"C/O1% Enginser 1 Johany Haush

¢ SMC-RT359333DB5

e sy

BO2.11n (TxS180MME)

Ant. Cable Emizaicn

Fastor Loss Reading Laval Limits MHargin Pesack
{dafmj (dB) [dBsv) (dBu¥/m) (dBuV/m) (d8)

F.43 14.88
.43 10.76

+ Cable Loas + Reading.
48 below the cfificial

] ALY TECHNOLOGY Coep. EMC Leboratory
U D | K No$3-11, Tie-fu Temn, Liz-kou Hydeng, Taipei
Comnty, Tewan RO.C. Post Code 24443

Tel=§88-2-28002 188 Faou =B84
Enss] cieme f reme. com. 1w

FJite no.
Dia. / Ant.
Limik

Env, { Ina.

e

Pewas RaTing
183T Mode

Foeg.
HMz)

Datac 2 [File: Dowhars DOC johery-2000 1 M1TH 205260 240G FOCLMDhneg 2 48

107

Lawsl {dBuvim)

e ——
[ )
|

|

\
' R }1.4:3;&
L - —_—

I S — T

U s [TF: ) #148. HiE 1130, 300
Frasusncy [MHz
Date no. i
Ant. pal. &

roc PRAT [1F=RA¥]

E444ER 1% Enginser 1 Johany Haueh
SMC-RT359333DB5

Do W

BO2.11n (TxS180MME)

Ant. Cable Emizaicn
Fastor Loss Reading Laval Limits MHargin Pesack
{dafmj (dB) [dBsv) (dBu¥/m) (dBuV/m) (d8)

2. BE 45,859 54.00 E.11 Averags
« 06 54 .04 B.BE Average
S4.00 =44.3% Average

+ Cable Loas + Reading.
CdB below cthe official
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FCC ID: JI5-RT359333DB5
Page 32 of 57

Date of Test Dec. 11, 2012 Temperature 25

EUT 5GHz 802.11n 3T3R wifi module Humidity 61

Test Mode NIl 802.11n-HT40 (5.2GHz), Transmit, Channel: 38, Frequency:
5190MHz

] ALY TECHNOLOGY Coep. EMC Leboratory
'."q' U D | K No$3-11, Tie-fu Temn, Liz-kou Hydeng, Taipei
Connty, Tabwan L OC. Poat Code 24443
Tel=888-2- 260021k Fau =B56.-2- 2609002
Enza] neme { riemne com e

Dt 3 [File: Dowhars DOC johery-2000 1 M1TH 205260 240G FOCLMDhneg 2 48
Laenl (dBut'im)
107 T
III,—-—».,_._.,I_.-—.-”.
/ r::mmu:_l;_'ipm_
g T e
y_,__m._h—t—-—i"
] [T FITE A #ITL 118, (57 ]
Fragueney |MHz)
Iite no. 3 Date o 3
Dis. / ARt. H Ant. pol. | HORIZONTAL
Limit i roc PRAI=-1 [1F=FK]
Env, [ Ina, 1 Ed44&€a 2S5-Of1% Enginser 1 Johany Hsoneh
f * SMC-RT359333DB5
Pewas Rating @ DC SV
Test Mode i B2 11nd0 (TxS190MHE)
Ant. Cable Emizaicn
Factor Loss Reacding Lavel Limits MHargin Resack
{dafmj (dB) [dBsv) (dBu¥/m) (dBuV/m) (d8)
Faak
B.21 Peak
.00 =26.7% Peak

+ Cable Loas + Reading.
48 below the cfificial

The smission levels th
limit are mob reported.
] ALY TECHNOLOGY Coep. EMC Leboratory
U D | K No$3-11, Tie-fu Temn, Liz-kou Hydeng, Taipei
Connty, Tabwan L OC. Poat Code 24443
Tel=888-2- 260021k Fou =B56
Enza] neme { riemne com e

e & [File: Dowhars DOC johery-2000 1 M1TH 205260 240G FOCLMDhneg 2 48
Larenl (dBut'im)
107
.-". 3 My .-""H_--h
f '
| FOC PRRT-15E [§G.4Y
a 1 ﬂi
—_— . - ;
] [T FITE A #ITL 119, (57 ]
Iite no. 3 Date no. 4
Dis. / ARt. H Ant. pol. | HORIZONTAL
Limit i FoC PAAT [1F=RA¥]
Env, [ Ina. 1 E44&&A 1% Enginser 1 Johany Hsoneh
T * SMC-RT359333DB5
Pewa s Rating @ DT SV
Test Mode i B2 11nd0 (TxS190MHE)
Ant. Cable Emizaicn
Foeg. Fastor Loss Reading Laval Limits MHargin Pesack
[HMz) {dafmj (dB) [dBsv) (dBu¥/m) (dBuV/m) (d8)
54 .00 Avarage
54 .04 Average
54 .00 Average

+ Cable Loas + Reading.
CdB below cthe official
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Date of Test

EUT

Test Mode

FCC ID: JI5-RT359333DB5
Page 33 of 57

Dec. 11, 2012 Temperature 25

5GHz 802.11n 3T3R wifi module Humidity 61

NIl 802.11n-HT40 (5.2GHz), Transmit, Channel: 38, Frequency:
5190MHz

AUDIX J

ALY TECHNOLOGY Coep. EMC Leboratory
No$3-11, Tie-fu Temn, Liz-kou Hydeng, Taipei
Comnty, Tewan RO.C. Post Code 24443
Tel=886-2-26002 131 Fau=BB4-2-26009103
Enas] peme f eme com 1w

FJite no.
Dia. / Ant.
Limik

Env, { Ina.

BT

Pewas RaTing
183T Mode

Freq.
MMz}

Catac 1 [File: Dowhars DOC johery-2000 1 M1TH 205260 240G FOCLMDhneg 2 48
g rl.ndidﬂu‘l'hhr
u -\-\-H-"..-" B
e
FCC PﬂﬂT—lH:l. E
E— ——— ¢ E——— e .
T 3 ]
ag i mant] ]
| | |
|
| ] {
] - I
H] [T §ias #ITL 119, (57 ]
3 Date no. % 1
: Ant. pol. i VERTICAL
i roc PRAI=-1 [1F=FK]
E448ER Z5"C/O1% Enginger 1 Johany Hsuesh
* SMC-RT359333DB5
i DG SV
i B2 11nd0 (TxS190MHE)
Ant. Cable Emizaicn
Fastor Loss Reading Laval Limits MHargin Pesack
{dafmj (dB) [dBsv) (dBu¥/m) (dBuV/m) (d8)

The smission levels th

limiE are

UDIX 2

15. 86 Faak
15.75 Peak
= Fealk

+ Cable Loas + Reading.
48 below the cfificial

not reported.
ALY TECHNOLOGY Coep. EMC Leboratory
No$3-11, Tie-fu Temn, Liz-kou Hydeng, Taipei
Comnty, Tewan RO.C. Post Code 24443
Tel=888-2-280P2 133 Fav =B84
Enas] peme f eme com 1w

Site no.
Dis. / ARt.
Limit

Env, { Ina,
coe

Pewas RaTing
183T Mode

Foeg.
HMz)

Dt 2 [File: Dowhars DOC johery-2000 1 M1TH 205260 240G FOCLMDhneg 2 48
Larenl (dBut'im)
107
]
e .,
7 | N
| |
.'I I
F T-1
5 . i CC PeR mhﬂzz’.&
] [T FITE A #ITL 119, (57 ]
3 Date o 3
i Ant. pal. it VERTI
i FoC PAAT [1F=RA¥]
t E44&ER 1% Enginser 1 Johany Hsoneh
¢ SMC-RT359333DB5
i DG SV
i B2 11nd0 (TxS190MHE)
Ant. Cable Emizaicn
Fastor Loss Reading Laval Limits MHargin Pesack
{dafmj (dB) [dBsv) (dBu¥/m) (dBuV/m) (d8)

54.00 5.81 Avearage
54 .04 5.77 Average
S4.00 =42.38 Average

+ Cable Loas + Reading.
CdB below cthe official
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4. 26dB BANDWIDTH MEASUREMENT

4.1. Test Equipment
The following test equipment was used during the Emission Bandwidth measurement:

Item Type Manufacturer| Model No. | Serial No. Last Cal. Next Cal.

1. |Spectrum Analyzer| Agilent [N9030A-544| US51350140 | Oct. 17, 12’ | Oct. 16, 13’

4.2. Block Diagram of Test Setup

AC NOTEBOOK PC
SOURCE
EXPRESS CARD USB Cable

5GHZ 802.11N 3T3R
WIFI MODULE (EUT) | | SPECTRUM ANALYZER
]

4.3. Operating Condition of EUT

The test program “RT3593QA” was used to enable the EUT to transmit data at
different channel frequency individually.

4.4. Test Procedure

Set RBW=approximately 1% of the emission bandwidth.

Set the VBW>RBW

Detector=Peak.

Trace mode = max hold.

Measure the maximum width of the emission that is 26dB down from the peak of
the emission. Compare this with RBW setting of the analyzer. Readjust RBW
and repeat measurement as needed until the RBW/EBW ratio is approximately 1%.

The measurement guideline was according to KDB789033 D01-v01r02

a0
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4.5. Test Results
PASSED. All the test results are attached in next pages.

(Test Date : Nov. 30,2012 Temperature : 26

4.5.1. For NIl 802.11a (5.2GHz)

FCC ID: JI5-RT359333DB5
Page 35 of 57

Humidity : 61%)

Mode | Type of Network | Channel Frequency 26dB Bandwidth
1. CH 36 5180MHz 18.96MHz
NIl 802.11a
2. (5.2GH2) CH 40 5200MHz 18.80MHz
3. CH 48 5240MHz 18.99MHz

4.5.2. For NI 802.11n-HT20 (5.2GHz)

Mode | Type of Network |  Channel Frequency 26dB Bandwidth
1. CH 36 5180MHz 19.66MHz
NIl 802.11n-HT20
CH 40 .
2. (5.2GH2) 5200MHz 19.82MHz
3. CH 48 5240MHz 19.61MHz

4.5.3. For NIl 802.11n-HT40 (5.2GHz)

Mode| Type of Network Channel Frequency 26dB Bandwidth
1. | NIl 802.11n-HT40 CH 38 5190MHz 39.82MHz
2. (5.2GHz) CH 46 5230MHz 40.06MHz

AUDIX Technology Corporation

Report No. EM-F1010979



NIl 802.11a (5.2GHz), Frequency: 5180MHz

Agilent Spectrum Analyser - Occupied B'W
e o

[Ref Value 21.00 dBm I

{.‘-mr Frag: &1

) 1.3.Hz

FCC ID: JI5-RT359333DB5
Page 36 of 57

L2137 0 PMMew 30, 2017

Radie Std: Nons
Trig: Free Run fAvglHeld:=10M0
HIFGainzl o #Arten: 30 d8 Radio Device: BTS
Ref Offset 1 dB

10 dBidlv Ref 21.00 dBm

o |

nan |

1m 'f’futmwnﬂmnrmwmq,-ﬁh-w.ﬂq WWMM\
9,00

= .,ﬁ-.___._.r"ﬂ w"-afh‘a
490
59,0
E5.0 |

enter 5.18 GHz Span 25 MHz
#Res BW 200 kHz #VBW 2 MHz Sweep 1ms

Occupied Bandwidth Total Power 19.0 dBm

16.486 MHz
Transmit Freq Error 16.834 kHz OBW Power 98.00 %
¥ dB Bandwidth 18.96 MHz x dB -26.00 dB

NIl 802.11a (5.2GHz), Frequency: 5200MHz

Agilent Spectrum Analyser - Occupied B'W
e o

|Center Freq 5.200000000 GHz |

{.‘tmr Frag: &.

] 1.3.Hz

L2120 3 PMMew 30, 2012

Radis Std: Nena
Trig: Free Run fAvglHeld: TMQ
FIFGainzl e #Arten: 30 d8 Radio Device: BTS
Ref Offset 1 dB

10 dBidlv Ref 21.00 dBm

og

nan

el e e IN'\M!IWM'JVM\WW.‘.WMH

9,00 :
19,0 |‘|||1"' lr"-ﬂ

200 JUJ'F IIr""‘"I.
0 b | rL"r"] '
o i i
43,0
53.0
30 |

enter 5.2 GHz Span 25 MHz

5 BW 200 kHz #WBW 2 MHz Sweep 1ms

Occupied Bandwidth

16.480 MHz
Transmit Freq Error =5,120 kHz
¥ dB Bandwidth 18.80 MHz

USEG

Total Power

OBW Power
x dB

17.9 dBm

99.00 %
-26.00 dB

ETATUR

AUDIX Technology Corporation
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NIl 802.11a (5.2GHz), Frequency: 5240MHz

Agilent Spectrum Analyser - Occupied B'W

EEF s SEMNSETHT| ALIGHALITC L2300 33 PM Mow 30, 2012
ICenter Freq 5.240000000 GHz | Canter Frag; &, GHz Radie Std: Mons
Trig: Free Run fAvglHeld: 5MQ
FIFGainzl e #Arten: 30 A8 Radic Device: BTS
Ref Offset 1 dB
10 dBidlv Ref 21.00 dBm
og
10
e WWA‘WH‘W% rrl"‘b‘ M’brﬂmﬂ*rmﬂwfm‘h
9,00 ”
-19.0 ll‘.,'l
o —
L
70 fﬁ"';‘l"ﬂ‘ll‘ WW
49,0
59,0
650 |
enter 5.24 GHz Span 25 MHz
#Res BW 200 kHz #VBW 2 MHz Sweep 1ms
Occupied Bandwidth Total Power 17.6 dBm
16.453 MHz
Transmit Freq Error 16.874 kHz OBW Power 98.00 %
¥ dB Bandwidth 18.99 MHz x dB -26.00 dB
M S5 ETATUR

NI11 802.11n-HT20 (5.2GHz), Frequency: 5180MHz

Agilent Spectrum Analyser - Occupied B'W

B SEMGE:INT) ALIGH ALITO L2 51:53 PMMow 30, 3012
IRef Offcet 5.77 dB | Canter Frag: 5.1 GHz Radie Std: Mens
Trig: Free Run fAvglHeld:=10M0
FIFGainzl e #Arten: 30 d8 Radio Device: BTS
Ref Offset 5.77 dB
10 dBidlv Ref 2577 dBm
og
158
o rr_,uw..w-u-u el ey 'r,.rr-v-m-f‘l.r-r-ra.n’u- Mrﬂmmq\.ﬁm&
14.2 / u
4.2 /‘! HLH
34,7 . ﬂ -LH i
W L
447
54.7
64,7 |
enter 5.18 GHz Span 25 MHz
#Res BW 200 kHz #VBW 2 MHz Sweep 1ms
Occupied Bandwidth Total Power 19.1 dBm
17.524 MHz
Transmit Freq Error 29.570 kHz OBW Power 98.00 %
¥ dB Bandwidth 19.66 MHz x dB -26.00 dB
M S5 ETATUR
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FCC ID: JI5-RT359333DB5
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NI1 802.11n-HT20 (5.2GHz), Frequency: 5200MHz

Agilent Spectrum Analyser - Occupied B'W

=] oF

ALIGH A T L2153 30 PMMew 30, 2012

ICenter Freq 5.200000000 GHz | Cantar Frag: &. GHz Radiz Std: Mens
Trig: Free Run fAvglHeld:=10M0
#IFGalnsl pw #Arten: 30 dB Radio Device: BTS
Ref Offset 5.77 dB

10 dBidlv Ref 25.77 dBm

e

188

o r,‘mﬁ*ﬂhwm*wﬁ\hum%ww WMWuW«.ﬂ,ﬁ

33 .,rm-.r"ﬂ LT.ru‘ﬂw
4432
543
512 |

enter 5.2 GHz Span 25 MHz
#Res BW 200 kHz #VBW 2 MHz Sweep 1ms

Occupied Bandwidth Total Power 22.4 dBm

17.550 MHz
Transmit Freq Error 24.234 kHz OBW Power 98.00 %
¥ dB Bandwidth 19.82 MHz x dB -26.00 dB

NII 802.11n-HT20 (5.2GHz), Frequency: 5240MHz

Agilent Spectrum Analyser - Occupied B'W

=] oF

ALIGH A T 12 500 0 P Mew 30, 2012

[Center Freq 5.240000000 GHz | Canter Frag: . GHz Radis Std: Nena
Trig: Free Run fAvglHeld:=10M0
HIFGainzl o #Arten: 30 d8 Radio Device: BTS
Ref Offset B.77 dB

10 dBidlv Ref 2577 dBm

og

=8

- /Mﬂ.ww-r -I'L..-A-“'\ﬂ"l.rr"‘-"-ﬁ .nmw‘kuwa.-.ﬂ.ﬁH

7 eref
443
543
512 |

enter 5.24 GHz Span 25 MHz
HRes BW 200 kHz #WBW 2 MHz Sweep 1ms

Occupied Bandwidth Total Power 20.7 dBm

17.533 MHz
Transmit Freq Error 9,599 kHz OBW Power 98.00 %
¥ dB Bandwidth 19.61 MHz x dB -26.00 dB
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NII 802.11n-HT40 (5.2GHz), Frequency: 5190MHz

RF =00 T | ALIGH ALIT L2:33: 53 PMBcw 300, FTLF
REW 300.00 kHz | Center Frag: 5.190000000 GHzx Radio Std: None
- o Trig: Free Run AvgiHeld:> 1010
HIFGainLow ¥Arten: 30 4B Radio Device: BTS
Ref Offzet 577 dB
Rel 2577 dBm
fmw.mwﬂﬁxMWMwmuwwf
A
L'\.f
. a¥aa™ |
enter 5.19 GHz Span 50 MHz
5 BW 390 kHz #VBW 2 MHz Sweep 1ms
Occupied Bandwidth Total Power 22.5 dBm
35.873 MHz
Transmit Freq Error 89.678 kHz OBW Power 99.00 %
x dB Bandwidth 39.82 MHz x dB -26.00 dB
MGG STATUS

NIl 802.11n-HT40 (5.2GHz), Frequency: 5230MHz

RF s SEMNEETHT| | Al BN ALIT L2:54: 31 PMBosy 300, FT0EF
enter Freq 5.230000000 GHz Center Frag: 5230000000 GHz Radio Std: None
T o Trig: Free Run AvgiHeld= 1010
FIFGain-Low RArTen: 30 48 Radia Device: BTS
Ref Offzet 5.77 dB
Ref 25.77 dBm
TR ST e T Ry S, T o WLCE L VTR, o PP W
\ -
i h\u’”\‘
Span 50 MHz
#VEW 2 MHz Sweep 1ms
Cecupied Bandwidth Total Power 22.4 dBm
35.920 MHz
Transmit Freq Error 47.486 kHz OBW Power 99.00 %
* dB Bandwidth 40.06 MHz x dB -26.00 dB
AUDIX Technology Corporation  Report No. EM-F1010979
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5. MAXIMUM PEAK OUTPUT POWER MEASUREMENT

5.1. Test Equipment

The following test equipment was used during the maximum peak output power

measurement:
Item Type Manufacturer| Model No. | Serial No. Last Cal. Next Cal.
1. |Power Meter Anritsu ML2487A | 6K00005406 | Feb. 13, 12’ | Feb. 12, 13’
2. |Power Sensor Anritsu MA2491A 030873 Feb. 13, 12’ | Feb. 12, 13’

5.2. Block Diagram of Test Setup

AC o NOTEBOOK PC
SOURCE
EXPRESS CARD | | USB Cable

5GHZ 802.11N 3T3R
WIFI MODULE (EUT)

POWER SENSOR

POWER METER

5.3. Specification Limits [§15.407(a)-(1)]
5.3.1. For NIl 802.11a (5.2GHz)
Frequency Limit 1 Limit 2 (4dBm+10log B)

5150~5250MHz |50mW (17dBm) 17.04dBm
Remark: B= 26dB Bandwidth

5.3.2. For NIl 802.11n-HT20 (5.2GHz)
Frequency Limit 1 Limit 2 (4dBm+10log B)

5150~5250MHz [50mW (17dBm) 17.07dBm
Remark: B= 26dB Bandwidth

5.3.3. For NIl 802.11n-HT40 (5.2GHz)
Frequency Limit 1 Limit 2 (4dBm+10log B)

5150~5250MHz |50mW (17dBm) 20.08dBm
Remark: B= 26dB Bandwidth

5.4. Operating Condition of EUT

The test program “RT3593QA” was used to enable the EUT to transmit data at
different channel frequency individually.

AUDIX Technology Corporation  Report No. EM-F1010979



5.5. Test Procedure

FCC ID: JI5-RT359333DB5
Page 41 of 57

The EUT connected to power meter and sensor and record the average value
The measurement guideline was according to KDB789033 D01-v01r02

5.6. Test Results
PASSED. All the test results are listed below.
(Test Date : Dec. 10, 2012 Temperature : 25 Humidity : 60%)
5.6.1. For NIl 802.11a (5.2GHz)
Mode| Type of Network |Channel | Frequency Maximum Output Power
(dBm)
1. CH 36 [5180MHz 14.96
NIl 802.11a
H4 .
2. (5.2GHz) CH 40 [5200MHz 14.47
3. CH 48 |5240MHz 14.63
Remark: After confirming, chain 2 has worst perform thus we perform peak
output power at chain 2 for 802.11a.
5.6.2. For NIl 802.11n-HT20 (5.2GHz)
Maximum Output Power | Tqtal Maximum
Mode| Type of Network [Channel|Frequency (@Bm) Output Power
Ant0 | Antl | Ant2 (dBm)
1. CH 36 |5180MHz| 9.54 9.50 9.69 14.35
NIl 802.11n-HT20
CH 40 9.64 9.69 9.62 14.42
2. (5.2GH2) 5200MHz
3. CH 48 |5240MHz | 9.73 10.11 9.75 14.64
5.6.3. For NIl 802.11n-HT40 (5.2GHz)
Maximum Output Power | Total Maximum
Mode| Type of Network [Channel|Frequency (dBm) Output Power
Ant0 | Antl | Ant2 (dBm)
1. | NI1 802.11n-HT40 | CH38 | 5190MHz | 11.57 11.53 11.48 16.30
2. (5.2GHz) CH 46 | 5230MHz | 11.61 | 11.57 | 1153 16.34

AUDIX Technology Corporation
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6. POWER SPECTRAL DENSITY MEASUREMENT

6.1. Test Equipment
The following test equipment was used during the power spectral density
measurement:
Item Type Manufacturer | Model No. | Serial No. Last Cal. Next Cal.

Spectrum Analyzer Agilent  [N9030A-544| US51350140 | Oct. 17, 12’ | Oct. 16, 13’

6.2.

6.3.

6.4.

6.5.

Block Diagram of Test Setup

The same as section.4.2.

Specification Limits [815.407(a)-(1)]

For the band 5.15-5.25GHz, the peak power spectral density shall not exceed 4dBm in
any 1MHz band.

Operating Condition of EUT

The test program “hyper terminal” was used to enable the EUT to transmit data at
different channel frequency individually.

Test Procedure

1. Set span to encompass the entire emission bandwidth (EBW) of the signal.

2. Set RBW=1MHz

3. Set VBW>3MHz

4. Detector=RMS (i.e., power averaging), if available, Otherwise, use sample

detector mode.

Trace average at least 100 traces in power averaging (i.e., RMS) mode.

6. Use the peak search function on the spectrum analyzer to find the peak of the
spectrum.

The measurement guideline was according to KDB789033 D01-v01r02

Pursuant to KDB 662911, we performed conducted tests for both antenna chains and
submit test data measured on chain 2 as worse performance.

o
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6.6. Test Results
PASSED. All the test results are attached in next pages.
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Pursuant to KDB 662911, the test results of 802.11n-H20/H40 have been included
4.77 dB is calculated from 10log(N), where N is the number of outputs.

(Test Date : Dec. 10,2012 Temperature : 25

Humidity : 60%)

Mode | Type of Network | Channel | Frequency FORET SfEOBilrEl sty

(dBm)

1. CH 36 | 5180MHz 3.906
NIl 802.11a
2. (5.2GHz) CH 40 | 5200MHz 3.584
3. CH 48 | 5240MHz 3.723
4, CH 36 | 5180MHz 3.484
NIl 802.11n-HT20
5. (5.2GH2) CH 40 | 5200MHz 3.612
6. CH 48 | 5240MHz 3.867
7. |INII 802.11n-HT40| CH 38 | 5190MHz 2.389
8. (5.2GHz) CH46 | 5230MHz 2.613
[Limit: 4dBm]
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NIl 802.11a (5.2GHz), Frequency: 5180MHz
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NIl 802.11a (5.2GHz), Frequency: 5240MHz
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NIl 802.11n-HT20 (5.2GHz), Frequency: 5200MHz
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NI11 802.11n-HT40 (5.2GHz), Frequency: 5190MHz

Agilent Spectrum Analyser - Swepl SA
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NII 802.11n-HT40 (5.2GHz), Frequency: 5230MHz
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/. PEAK POWER EXCURSION MEASUREMENT
7.1. Test Equipment
The following test equipment was used during the power spectral density
measurement:
Item Type Manufacturer | Model No. | Serial No. Last Cal. Next Cal.

Spectrum Analyzer Agilent  [N9030A-544| US51350140 | Oct. 17, 12’ | Oct. 16, 13’

1.2.

7.3.

7.4,

7.5.

Block Diagram of Test Setup

The same as section.4.2.

Specification Limits (815.407(a)-(6))

The ratio of the peak excursion of the modulation envelope (measured using a peak
hold function) to the maximum conducted output power (measured as specified above)
shall not exceed 13dB across any 1MHz bandwidth or the emission bandwidth
whichever is less.

Operating Condition of EUT

The test program “hyper terminal” was used to enable the EUT to transmit data at
different channel frequency individually.

Test Procedure

For 1st trace:

Find the maximum of the peak-max-hold spectrum.

1. Set RBW=1MHz

Set VBW<3MHz

Detector=peak.

Trace mode=max-hold.

Allow the sweeps to continue until the trace stabilizes.

Use the peak serch function to find the peak of the spectrum.

Uk~ wm

For 2st trace:

1. Set span to encompass the entire emission bandwidth (EBW) of the signal.

2. Set RBW=1MHz

3. Set VBW>3MHz

4. Detector=RMS (i.e., power averaging), if available, Otherwise, use sample

detector mode.

Trace average at least 100 traces in power averaging (i.e., RMS) mode.

6. Use the peak search function on the spectrum analyzer to find the peak of the
spectrum.

o

The measurement guideline was according to KDB789033 D01-v01r02

Pursuant to KDB 662911, we performed conducted tests for both antenna chains and
submit test data measured on chain 2 as worse performance.
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7.6. Test Results
PASSED. All the test results are attached in next pages.

Pursuant to KDB 662911, the test result has been included 4.77 dB is calculated from
10log(N), where N is the number of outputs.

(Test Date : Nov. 30,2012 Temperature : 26 Humidity : 61%)

7.6.1. For NIl 802.11a (5.2GHz)

Mode | Type of Network |  Channel Frequency |Peak Power Excursion
1. CH 36 5180MHz -7.667dB
NIl 802.11a
2. (5.2GH2) CH 40 5200MHz -7.880dB
3. CH 48 5240MHz -7.624dB
[Limit: 13dB]

7.6.2. For NIl 802.11n-HT20 (5.2GHz)

Mode | Type of Network |  Channel Frequency |Peak Power Excursion
1. CH 36 5180MHz -7.907dB
NI1 802.11n-HT20
2. (5.2GH2) CH 40 5200MHz 6.732dB
3. CH 48 5240MHz -7.735dB
[Limit: 13dB]

7.6.3. For NIl 802.11n-HT40 (5.2GHz)

Mode | Type of Network | Channel | Frequency Peak Power Excursion

1. | NIl 802.11n-HT40 CH 38 5190MHz 7.803dB
2. (5.2GHz) CH46 | 5230MHz -8.266dB
[Limit: 13dB]
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NIl 802.11a (5.2GHz), Frequency: 5180MHz
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NIl 802.11a (5.2GHz), Frequency: 5240MHz
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NII 802.11n-HT20 (5.2GHz), Frequency: 5200MHz

Agilent Spectrum Analyser - Swepl SA
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NI11 802.11n-HT20 (5.2GHz), Frequency: 5240MHz
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NII 802.11n-HT40 (5.2GHz), Frequency: 5190MHz
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NI11 802.11n-HT40 (5.2GHz), Frequency: 5230MHz
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8. DEVIATION TO TEST SPECIFICATIONS

NONE
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9. PHOTOGRAPHS

9.1. Photos of Conducted Emission Measurement

FRONT VIEW OF CONDUCTED MEASUREMENT

BACK VIEW OF CONDUCTED MEASUREMENT

AUDIX Technology Corporation  Report No. EM-F1010979



FCC ID: JI5-RT359333DB5
Page 56 of 57

9.2. Photos of Radiated Measurement at Semi-Anechoic Chamber

9.2.1. Frequency Below 1GHz
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9.3. Photo of Section RF Conducted Measurement
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